POS NO. SPARE PART DESCRIPTION PCS ITEM NO.
1 Elbow 1 |5056300
2 Handle C18B 2 |5058500
3 Handle body 2 2812640
4 Aeroator body 1 |5056730
5 Handle base 2 2818390
6 Extension H=73 2 15058390
7 Decorative ring 1 |5056700
8 Spout rosette ME 25 1 |2818680
9  |Mounting sleeve 2 15058360
10 |Screw M4x90 DIN965A 2 2097477
11 Plug insert Cpl 2 15029930

12* |Key cache STD 1 |2206895
13 |Aerator SLIM SSR M24x1 1 |2398215
14* |Key hex PN-ISO 2936-2 5 19919050
15 |Spout soldered 1 |5056350
16 |Sliding washer 2 15058970
17 |O-ring 21,2x1,8 1 19917220
18 |Screw M4x4 PN-EN ISO 4027 2 19903024
19  |Screw M4x5 1SO-4027 1 9903293
20 |Screw M4x4 1SO-4029 4 19903028




